Test Report:

Florida Natural ?‘E DGCOI’O' LHB Q

Exposure Research and Development

Florida Total duration:
Test 12 months
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a EXPOSURE PERIOD:
JANURRY 921

FROM: 20/12/2012

TO: 02/01/2014

LAB. ID NUMBER: 28669
POWDER COATING: DS-07085
HEAT TRANSFER FILM: 5014/03
Colour variation (AE): 0,87
residual gloss: 90%

Technical Remarks

: ) .
Excellent residual gloss and low colour variation (AE). ; N LR Pt . .
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Test was carried on samples prepared according to technical AR D AR 3, o -8 ’.P' P, 11 ,«i ¢
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The residual gloss must be at least 50% of the original gloss. . ' ke ¥ PR TR |
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The final evaluation will be based on visual inspection with ¢ v 4 -°' : ‘. ' } T X g -
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